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1 Purpose of investigation

You commissioned us to test the sliding properties according to DIN V 18032-2:2001-04 of a

parguet floor sample that was sent to us and labeled as follows:

Lacquer: 1 x approx.. 80 g/m? LOBADUR WS EasyPrime
Lacquer: 2 x approx.: 120 g/m? LOBADUR WS EasyFinish
Maintenance: maintained with LOBACARE SPORTCARE
2 Testing procedure

The test was carried out according DIN V 18032-2:2001-04.
The procedure applied is accredited according to DIN EN [SO/IEC 17025:2005 (DAKkS-

registration-no. D-PL-11016-01-09).
Testing conditions: 23-50-2 according to DIN 50014.

3 Test results

The following test results were obtained.

Table 1: Test results:

testing spot no. sliding coefficient p
1 0,44
2 0,45
3 0,40
4 0,43
5 0,43
4 Evaluation

According to DIN V 18032-2:2001-04 the following requirement is valid: p min. 0,4, 4 max. 0,6.

This requirement was fulfilled by the above described sample.
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